amranas. FCC RF Test Report Report No. : FG460505P

B2_N77(90M)_CP- B2_N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 Aiten. 40 68
HE . 2

#Video BW 3.0000 MHz" Span | [Center 3.62499 GHz #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms ) #Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

B2_N77(90M)_CP-OFDM_64 B2_N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 KEYSIGHT ot R Aen 408
] ey C

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 180 MHz| [Center 3.62499 GHz #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) #Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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amranas. FCC RF Test Report Report No. : FG460505P

B2_N77(100M)_CP- B2_N77(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 Aiten. 40 68
HE . 2

e s

#Video BW 3.0000 MHz" Span 200 MHz| (Center 3.6250 GHz #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) #Res BW 10000 MKz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

B2_N77(100M)_CP-OFDM_64 B2_N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 200 MHz| (Center 3.6250 GHz #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) #Res BW 10000 MKz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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amranas. FCC RF Test Report Report No. : FG460505P

Adjacent Channel Leakage Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Lower Upper Result Verdict

Band (kHz) (MHz) (MHz) Margin Margin
DFT-s- see

77 30 20 637334 3560.01 OFDMPl2 50@0  -1425  -1453 h  PASS
BPSK grap
DFT-s- see

77 30 20 637334 3560.01 OFDMPI2  1@0 1319 -23.43 h  PASS
BPSK grap
DFT-s- see

77 30 20 637334 3560.01 OFDMPI2 1@50  -25.25 -14.8 h  PASS
BPSK grap
DFT-s- see

77 30 20 637334  3560.01 OFDM 50@0  -1255  -12.92 PASS
QPSK graph
DFT-s- oo

77 30 20 637334  3560.01 OFDM 1@0 -9.82 -23.24 L, PASS
QPSK grap
DFT-s- see

77 30 20 637334  3560.01 OFDM 1@50  -24.81  -14.56 L, PASS
QPSK grap
DFT-s- see

77 30 20 641666 3624.99 OFDMPl2  50@0  -12.38  -12.88 L, PASS
BPSK grap
DFT-s- see

77 30 20 641666 3624.99 OFDMPI2  1@0 1201 -20.74 L, PASS
BPSK grap
DFT-s- see

77 30 20 641666 3624.99 OFDMPl2  1@50  -2023  -13.06 ,  PAsS
BPSK grap
DFT-s- see

77 30 20 641666  3624.99 OFDM 50@0 104  -10.65 ,  PAsS
QPSK grap
DFT-s- see

77 30 20 641666  3624.99 OFDM 1@0 1151 -20.01 , PAsS
QPSK grap
DFT-s- see

77 30 20 641666  3624.99 OFDM 1@50 -19.6 -13.1 , PAsS
QPSK grap
DFT-s- see

77 30 20 646000 3690.0 OFDMPI/2 50@0  -11.33  -11.74 ,  PAsS
BPSK grap
DFT-s- see

77 30 20 646000 3690.0 OFDMPI2  1@0 1252 -19.73 ,  PAsS
BPSK grap
DFT-s- see

77 30 20 646000 3690.0 OFDMPI/2 1@50  -19.13  -14.03 , PAsS
BPSK grap
DFT-s- see

77 30 20 646000  3690.0 OFDM 50@0 -8.45 -8.79 , PAsS
QPSK grap
DFT-s- see

77 30 20 646000  3690.0 OFDM 1@0 1175 -19.29 , PAssS
QPSK grap
DFT-s- see

77 30 20 646000  3690.0 OFDM 1@50  -19.15  -13.46 , PAssS
QPSK grap
DFT-s- see

77 30 60 638668 3580.02 OFDMPI2 162@0  -10.57 -9.11 , PAssS
BPSK grap
DFT-s- see

77 30 60 638668 358002 p\ i h,  1@O0 -12.7 1567 ooh PASS
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amranas. FCC RF Test Report Report No. : FG460505P
BPSK
DFT-s- oo
77 30 60 638668 3580.02 OFDMPI2 1@161 -1853  -12.06 L, PASS
BPSK grap
DFT-s- oo
77 30 60 638668 3580.02  OFDM 162@0  -9.6 -7.35 L, PASS
QPSK grap
DFT-s- oo
77 30 60 638668 3580.02  OFDM 1@0  -1219  -16.01 L, PASS
QPSK grap
DFT-s- oo
77 30 60 638668 3580.02  OFDM 1@161  -19.34  -13.13 L, PASS
QPSK grap
DFT-s- oo
77 30 60 641666 362499 OFDMPI2 162@0  -8.25 -8.16 L, PASS
BPSK grap
DFT-s- oo
77 30 60 641666 362499 OFDMPI2  1@0  -10.84  -14.73 L, PASS
BPSK grap
DFT-s- oo
77 30 60 641666 362499 OFDMPI2 1@161 -1542  -117 L, PASS
BPSK grap
DFT-s- oo
77 30 60 641666 362499  OFDM 162@0  -6.45 -6.24 L, PASS
QPSK grap
DFT-s- oo
77 30 60 641666 362499  OFDM 1@0  -1157  -14.94 L, PASS
QPSK grap
DFT-s- oo
77 30 60 641666 362499  OFDM 1@161  -1558  -11.9 L PASS
QPSK grap
DFT-s- oo
77 30 60 644666  3669.99 OFDMPI2 162@0  -8.28 -7.82 L PAss
BPSK grap
DFT-s- oo
77 30 60 644666 3669.99 OFDMPI2  1@0  -11.78  -13.45 L PAss
BPSK grap
DFT-s- oo
77 30 60 644666 3669.99 OFDMPI2 1@161 -1561  -11.74 L PAss
BPSK grap
DFT-s- oo
77 30 60 644666 3669.99  OFDM 162@0  -6.17 5.72 L PAss
QPSK grap
DFT-s- oo
77 30 60 644666 3669.99  OFDM 1@0  -1041  -13.82 L PAss
QPSK grap
DFT-s- oo
77 30 60 644666 3669.99  OFDM 1@161  -14.83  -11.3 L PAss
QPSK grap
DFT-s- oo
77 30 100 640000 36000 OFDMPI2 270@0  -8.43 -6.08 L PAss
BPSK grap
DFT-s- oo
77 30 100 640000 36000 OFDMPI2  1@0  -1201  -12.0 L PAss
BPSK grap
DFT-s- oo
77 30 100 640000 36000 OFDMPI2 1@272  -14.6 -8.63 L PAss
BPSK grap
DFT-s- oo
77 30 100 640000  3600.0 OFDM 270@0  -6.99 -4.25 L PAss
QPSK grap
DFT-s- oo
77 30 100 640000  3600.0 OFDM 1@0  -11.09  -12.76 L PAss
QPSK grap
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DFT-s- oo

77 30 100 640000  3600.0 OFDM 1@272  -1663  -10.79 PASS
QPSK graph
DFT-s- oo

77 30 100 641666 362499 OFDMPI2  270@0  -7.89 -5.74 L PASS
BPSK grap
DFT-s- oo

77 30 100 641666 362499 OFDMPI2  1@0 2127 -12.85 L PASS
BPSK grap
DFT-s- oo

77 30 100 641666 362499 OFDMPI2 1@272 -1605  -10.1 L PASS
BPSK grap
DFT-s- oo

77 30 100 641666 3624.99  OFDM 270@0  -6.43 -3.86 L PASS
QPSK grap
DFT-s- oo

77 30 100 641666 3624.99  OFDM 1@0  -1157  -12.47 L PASS
QPSK grap
DFT-s- coc

77 30 100 641666 3624.99  OFDM 1@272  -1617  -9.94 L PASS
QPSK grap
DFT-s- coc

77 30 100 643332 3649.98 OFDMPI2 270@0  -7.48 -5.48 L PASS
BPSK grap
DFT-s- coc

77 30 100 643332 3649.98 OFDMPI2  1@0  -1212  -1253 L PASS
BPSK grap
DFT-s- coc

77 30 100 643332 3649.98 OFDMPI2 1@272 -1625  -9.86 L PASS
BPSK grap
DFT-s- coc

77 30 100 643332 364998  OFDM 270@0  -5.95 -3.52 L PASS
QPSK arap
DFT-s- coc

77 30 100 643332 364998  OFDM 1@0  -1083  -11.89 L PAsS
QPSK grap
DFT-s- coe

77 30 100 643332 3649.98  OFDM 1@272  -1626  -10.3 L, PAss
QPSK grap
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B2_N77(20M)_DFT-s-OFDM_PI_2- B2_N77(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_ Low_CH BPSK Edge 1RB_ Left Low CH

KEYSIGHT |"l'"|‘
up
nall"™

RT

B2_N77(20M)_DFT-s-OFDM_PI_2- B2_N77(20M)_DFT-s-
BPSK Edge 1RB_Right Low CH OFDM_QPSK_Outer_Full_Low_CH

KEYSIGHT lnput Fres Run
RT o= uph Cor i « )

n 60 MHZ

s
Sweep 200 ms (1001 pis)|
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B2_N77(20M)_DFT-s- B2_N77(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Right Low CH

KEYSIGHT |"l'"|‘
up
nall"™

RT

B2_N77(20M)_DFT-s-OFDM_PI_2- B2_N77(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK_Edge 1RB_Left_Mid_CH

KEYSIGHT lnput Fres Run
RT o= uph Cor i « )

n 60 MHZ

s
Sweep 200 ms (1001 pis)|

26,2004
'
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amranas. FCC RF Test Report Report No. : FG460505P
B2_N77(20M)_DFT-s-OFDM_PI_2- B2_N77(20M)_DFT-s-
BPSK_Edge_1RB_Right_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT |"l'"|‘
up
nall"™

RT

Jun 26, 2024 | 2
120814 AM

B2_N77(20M)_DFT-s- B2_N77(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid CH ~ OFDM_QPSK_Edge_1RB_Right_Mid_CH

KEYSIGHT lnput Fres Run
RT o= uph Cor i « )

n 60 MHZ

s
Sweep 200 ms (1001 pis)|

26,2004
'
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samranis. FCC RF Test Report

Report No. : FG460505P

B2_N77(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_High CH

Freq Ref- I

Ref Vialue 36.

] ACP
ars e dam  dBm
1 41 1851

B2_N77(20M)_DFT-s-OFDM_PI_2-
BPSK_Edge_1RB_Right_High CH

[Spectrum Anayzer

KEYSIGHT Insut RF
uping. X

o
RT o ir Fraq Ref.

B2_N77(20M)_DFT-s-OFDM_PI_2-
BPSK _Edge 1RB_Left High CH

KEYSIGHT lnput

uph
RT o ir

ScaleiDiv 10.0 dB

B2_N77(20M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

KEYSIGHT Insut RF
(Coupl

RT o ir Fraq Ref |

Sweep 20.0
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B2_N77(20M)_DFT-s-

B2_N77(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

OFDM_QPSK_Edge 1RB_Right_High_CH

KEYSIGHT Input
RT o ot

p
hon: Ao

Ref Vialue 36. ScaleiDiv 10.0 dB

Sweep 20.0

ACP
dBm

B2_N77(60M)_DFT-s-OFDM_PI_2- B2_N77(60M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full Low CH BPSK Edge 1RB Left Low CH

KEYSIGHT lnout RF
stV ¢ Coups
RT o ir Frlqﬁ!;”\rr 1 R =

RT o ir Fraq Ref |

ScaleiDiv 10.0 dB

Spar
Sweep 544
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samranis. FCC RF Test Report

Report No. : FG460505P

B2_N77(60M)_DFT-s-OFDM_PI_2-
BPSK Edge 1RB_Right Low CH

Span 180 Mz
Sweep 544 ms (1001 pts)

B2_N77(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectrum Anayzer

KEYSIGHT Insut RF
uping. X

o
RT o Fraq Ref.

B2_N77(60M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

KEYSIGHT lnput

upk
hon: Ao

RT o
ScaleiDiv 10.0 dB

Span 181
01 pie))

B2_N77(60M)_DFT-s-
OFDM_QPSK_Edge 1RB_Right_Low_CH

KEYSIGHT Insut RF
(Coupl

RT o ir Fraq Ref |

ScaleiDiv 10.0 dB

Spa

Sweep 544
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amranas. FCC RF Test Report Report No. : FG460505P
B2_N77(60M) _DFT-s-OFDM_PI_2- B2_N77(60M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK _Edge 1RB_Left Mid_CH

KEYSIGHT |"l'"|‘
up
nall"™

RT

Span 180 MHz]
Sweep 544 ms (1001 pts)

Jun 26, 2024 wll Jun 26,
o014 | 9?7

B2_N77(60M)_DFT-s-OFDM_PI_2- B2_N77(60M)_DFT-s-
BPSK_Edge_1RB_Right_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput Fres Run
RT o= uph Cor i « )

180 MHz

Sp
Sweep 544 ms (1001 pts)

TRVl kT
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samranis. FCC RF Test Report

Report No. : FG460505P

B2_N77(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Span 180 Mz
Sweep 544 ms (1001 pts)

B2_N77(60M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_High CH

[Spectrum Anayzer

KEYSIGHT Insut RF
uping. X

o
RT o ir Fraq Ref.

B2_N77(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Mid_CH

KEYSIGHT Input Trig Free Run
P )

uph
RT o ir

ScaleiDiv 10.0 dB

Span 181
01 pie))

B2_N77(60M)_DFT-s-OFDM_PI_2-
BPSK_Edge 1RB_Left High CH

KEYSIGHT Insut RF
(Coupl

RT o ir Fraq Ref |

ScaleiDiv 10.0 dB

Spa

Sweep 544
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B2_N77(60M) _DFT-s-OFDM_PI_2- B2_N77(60M) DFT-s-
BPSK Edge 1RB_Right High CH OFDM_QPSK_Outer_Full_High_CH

KEYSIGHT |"l'"|‘
up
nall"™

RT

Span 180 MHz]
Sweep 544 ms (1001 pts)

B2_N77(60M)_DFT-s- B2_N77(60M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH  OFDM_QPSK_Edge_1RB_Right_High CH

KEYSIGHT lnput Fres Run
RT o= uph Cor i « )

180 MHz

3 9 Sp
(1001 ps) Sweep 544 ms (1001 pts)
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B2_N77(100M)_DFT-s-OFDM_PI_2- B2_N77(100M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_ Low_CH BPSK Edge 1RB_ Left Low CH

Fras Run

Span 300 Mz GHz o BW 3 cHr- Span 300 Mz

(1001 pts) Sweep 00.7 ms (1001 pts)|

B2_N77(100M)_DFT-s-OFDM_PI_2- B2_N77(100M)_DFT-s-
BPSK Edge 1RB_Right Low CH OFDM_QPSK_Outer_Full_Low_CH

Trig: Fras Run Trig: Fras Run
]

(1001 pis)
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B2_N77(100M)_DFT-s- B2_N77(100M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Right Low CH

Fras Run

Span 300 Mz GHz o BW 3 Span 300 Mz

(1001 pts) Sweep 00.7 ms (1001 pts)|

B2_N77(100M) DFT-s-OFDM_PI_2- B2_N77(100M) DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK_Edge 1RB_Left_Mid_CH

Trig: Fras Run
]

(1001 pis)
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amranas. FCC RF Test Report Report No. : FG460505P
B2_N77(100M)_DFT-s-OFDM_PI_2- B2_N77(100M)_DFT-s-
BPSK_Edge_1RB_Right_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Input
RT o ot

p
hon: Ao

ScaleiDiv 10.0 dB

Span 300 MHz]
(1001 pis)

Upper
3 ACP R
are dBc  dom
14010 1814

B2_N77(100M)_DFT-s- B2_N77(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge_1RB_Right_Mid_CH

[Spectrum Anayzer

KEYSIGHT Insut RF
uping. X

KEYSIGHT lnout RF
RT o [Coupk

o
n duto Fraq Ref. It (5) R RT o ir Fraq Ref |

ScaleiDiv 10.0 dB
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samranis. FCC RF Test Report

Report No. : FG460505P

B2_N77(100M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_High CH

Tng: Frae Run e Freg: 3
]

Aifen: 3068
PO Bast Vide

Span 300 Mz
Sweep 00.7 ms (1001 pts)

B2_N77(100M) _DFT-s-OFDM_PI_2-
BPSK_Edge_1RB_Right High CH

KEYSIGHT It R Conle Feg 3
wping DG CorCCor st s O ok 150150
RT b o i Fraq Raf | Radio St N
=

Span 300 MHz
Swaep 90.7 ms (1001 pts)

B2_N77(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Span 300 Mz
Sweep 00.7 ms (1001 pts)

B2_N77(100M)_DFT-s-OFDM_PI_2-
BPSK _Edge 1RB_Left High CH

KEYSIGHT lnput RF
d

up
RT o ir

vl Offset 15.67 dB
Ref Value 36.97 dBm

Span 300 Mz
Sweep 00.7 ms (1001 pts)|

Trace Type
Upper
R

B2_N77(100M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

[spectrum Anaiyzer 1
KEYSIGHT lngui RF 00 Al Froa Run  Conlor Feq 34t
uplng DC Com 0 ate: Off AuglHokt: 150/150
Lol =Y Froq Ref It { Radio S A
Nose|

Ref Ly Offset 15.06 4B
6 dBm

Center 36500 GHz

[#Res BIV 100 kHz

dBc

B2_N77(100M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_High_CH

KEYSIGHT Input RF
ups
RT o -u._;; o

Ref Lyl Offset
Ref Value

Span 300 Mz
Sweep 00.7 ms (1001 pts)|

Upper

déc  dBm dam
4030 8M N8
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

77 30 20 637334 3560.01 OFDM 1@0 see graph
BPSK
DFT-s-

77 30 20 637334 3560.01 OFDM 1@0 see graph PASS
BPSK

7 30 20 637334 3560.01 OFDM 1@0 see graph PASS

7 30 20 637334 3560.01 OFDM 1@0 see graph ---

77 30 20 637334 3560.01 OFDM 1@0 see graph PASS

77 30 20 637334 3560.01 OFDM 1@0 see graph PASS

77 30 20 641666 3624.99 OFDM 1@0 see graph ---

77 30 20 641666 3624.99 OFDM 1@0 see graph PASS

77 30 20 641666 3624.99 OFDM 1@0 see graph PASS

77 30 20 641666 3624.99 OFDM 1@0 see graph ---

7 30 20 641666 3624.99 OFDM 1@0 see graph PASS

7 30 20 641666 3624.99 OFDM 1@0 see graph PASS

7 30 20 646000 3690.0 OFDM 1@0 see graph ---

7 30 20 646000 3690.0 OFDM 1@0 see graph PASS

7 30 20 646000 3690.0 OFDM 1@0 see graph PASS

7 30 20 646000 3690.0 OFDM 1@0 see graph ---

77 30 20 646000 3690.0 OFDM 1@0 see graph PASS

77 30 20 646000 3690.0 OFDM 1@0 see graph PASS

77 30 60 638668 3580.02 OFDM 1@0 see graph ---

77 30 60 638668 3580.02 OFDM 1@0 see graph PASS
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77 30 60 638668 3580.02 OFDM 1@0 see graph PASS

77 30 60 638668 3580.02 OFDM 1@0 see graph ---

77 30 60 638668 3580.02 OFDM 1@0 see graph PASS

77 30 60 638668 3580.02 OFDM 1@0 see graph PASS

77 30 60 641666 3624.99 OFDM 1@0 see graph ---

77 30 60 641666 3624.99 OFDM 1@0 see graph PASS

7 30 60 641666 3624.99 OFDM 1@0 see graph PASS

7 30 60 641666 3624.99 OFDM 1@0 see graph ---

7 30 60 641666 3624.99 OFDM 1@0 see graph PASS

7 30 60 641666 3624.99 OFDM 1@0 see graph PASS

7 30 60 644666 3669.99 OFDM 1@0 see graph ---

7 30 60 644666 3669.99 OFDM 1@0 see graph PASS

7 30 60 644666 3669.99 OFDM 1@0 see graph PASS

7 30 60 644666 3669.99 OFDM 1@0 see graph ---

7 30 60 644666 3669.99 OFDM 1@0 see graph PASS

7 30 60 644666 3669.99 OFDM 1@0 see graph PASS

7 30 100 640000 3600.0 OFDM 1@0 see graph ---

7 30 100 640000 3600.0 OFDM 1@0 see graph PASS

77 30 100 640000 3600.0 OFDM 1@0 see graph PASS

77 30 100 640000 3600.0 OFDM 1@0 see graph ---

77 30 100 640000 3600.0 OFDM 1@0 see graph PASS

77 30 100 640000 3600.0 OFDM 1@0 see graph PASS
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77 30 100 641666 3624.99 OFDM 1@0 see graph ---

77 30 100 641666 3624.99 OFDM 1@0 see graph PASS

77 30 100 641666 3624.99 OFDM 1@0 see graph PASS

77 30 100 641666 3624.99 OFDM 1@0 see graph ---

77 30 100 641666 3624.99 OFDM 1@0 see graph PASS

77 30 100 641666 3624.99 OFDM 1@0 see graph PASS

7 30 100 643332 3649.98 OFDM 1@0 see graph ---

7 30 100 643332 3649.98 OFDM 1@0 see graph PASS

7 30 100 643332 3649.98 OFDM 1@0 see graph PASS

7 30 100 643332 3649.98 OFDM 1@0 see graph ---

7 30 100 643332 3649.98 OFDM 1@0 see graph PASS

7 30 100 643332 3649.98 OFDM 1@0 see graph PASS
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

7 30 20 637334 3560.01 OFDM 1@0 see graph PASS

7 30 20 637334 3560.01 OFDM 1@0 see graph PASS

7 30 20 637334 3560.01 OFDM 1@50 see graph PASS

77 30 20 637334 3560.01 OFDM 1@50 see graph PASS

7 30 20 637334 3560.01 OFDM 50@0 see graph PASS

7 30 20 637334 3560.01 OFDM 50@0 see graph PASS

7 30 20 641666 3624.99 OFDM 1@0 see graph PASS

7 30 20 641666 3624.99 OFDM 1@0 see graph PASS

7 30 20 641666 3624.99 OFDM 1@50 see graph PASS

7 30 20 641666 3624.99 OFDM 1@50 see graph PASS

7 30 20 641666 3624.99 OFDM 50@0 see graph PASS

7 30 20 641666 3624.99 OFDM 50@0 see graph PASS

7 30 20 646000 3690.0 OFDM 1@0 see graph PASS

7 30 20 646000 3690.0 OFDM 1@0 see graph PASS

7 30 20 646000 3690.0 OFDM 1@50 see graph PASS

7 30 20 646000 3690.0 OFDM 1@50 see graph PASS

77 30 20 646000 3690.0 OFDM 50@0 see graph PASS

77 30 20 646000 3690.0 OFDM 50@0 see graph PASS

77 30 60 638668 3580.02 OFDM 1@0 see graph PASS

77 30 60 638668 3580.02 OFDM 1@0 see graph PASS
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77 30 60 638668 3580.02 OFDM l@161 see graph PASS

77 30 60 638668 3580.02 OFDM l@161 see graph PASS

77 30 60 638668 3580.02 OFDM 162@0 see graph FAIL

77 30 60 638668 3580.02 OFDM 162@0 see graph FAIL

77 30 60 641666 3624.99 OFDM 1@0 see graph PASS

77 30 60 641666 3624.99 OFDM 1@0 see graph PASS

7 30 60 641666 3624.99 OFDM l@161 see graph PASS

7 30 60 641666 3624.99 OFDM l@161 see graph PASS

7 30 60 641666 3624.99 OFDM 162@0 see graph PASS

7 30 60 641666 3624.99 OFDM 162@0 see graph PASS

7 30 60 644666 3669.99 OFDM 1@0 see graph PASS

7 30 60 644666 3669.99 OFDM 1@0 see graph PASS

7 30 60 644666 3669.99 OFDM l@161 see graph PASS

7 30 60 644666 3669.99 OFDM l@161 see graph PASS

7 30 60 644666 3669.99 OFDM 162@0 see graph PASS

7 30 60 644666 3669.99 OFDM 162@0 see graph PASS

7 30 100 640000 3600.0 OFDM 1@0 see graph PASS

7 30 100 640000 3600.0 OFDM 1@0 see graph PASS

77 30 100 640000 3600.0 OFDM 1@272 see graph PASS

77 30 100 640000 3600.0 OFDM 1@272 see graph PASS

77 30 100 640000 3600.0 OFDM 270@0 see graph PASS

77 30 100 640000 3600.0 OFDM 270@0 see graph PASS
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DFT-s-

77 30 100 641666 3624.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 641666 3624.99 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 100 641666 3624.99 OFDM 1@272 see graph PASS
BPSK
DFT-s-

77 30 100 641666 3624.99 OFDM 1@272 see graph PASS
QPSK
DFT-s-

77 30 100 641666 3624.99 OFDM 270@0 see graph PASS
BPSK
DFT-s-

77 30 100 641666 3624.99 OFDM 270@0 see graph PASS
QPSK
DFT-s-

77 30 100 643332 3649.98 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 643332 3649.98 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 100 643332 3649.98 OFDM 1@272 see graph PASS
BPSK
DFT-s-

77 30 100 643332 3649.98 OFDM 1@272 see graph PASS
QPSK
DFT-s-

77 30 100 643332 3649.98 OFDM 270@0 see graph PASS
BPSK
DFT-s-

77 30 100 643332 3649.98 OFDM 270@0 see graph PASS
QPSK

Sporton International Inc. (Kunshan) Page Number 1 A2-46 of A67
TEL : +86-512-57900158
FCC ID: UZTEM45A2



samranis. FCC RF Test Report

Report No. : FG460505P

B2_N77(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Stop 3.730 GHe|

B2_N77(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Low_CH

[Spectum anayzer

[Spunous Enissicns

KEYSIGHT Inout RF Cenler Freg.
g ) fokd: 100100

RT o ﬂn_:; o e

Stop 3.730 GHe|

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

B2_N77(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Stap 3.730 Gz

B2_N77(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Low_CH

st Freg 2

FCC ID: UZ7TEM45A2

Page Number 1 A2-47 of A67





